WISCONSIN RAPIDS AREA
SEWER SERVICE AREA PLAN - 2030

A sewer extension plan for the Wisconsin Rapids Urban Area
to the year 2030

Prepared By:
Wisconsin Rapids Area
Sewer Service Area Plan Policy Committee

i
1 |
1 1
1 [
1 1
1 [
1 [
1 1
1 [
1 1
1 [
1 [
1 [
1 [
: March, 2012 I
[
1 1
1 [
1 [
1 1
1 [
1 1
1 [
1 [
1 [
1 [
1 1
1 [
1 [
1 [
1 [
|

A publication of the Wood County Planning & Zoning Office
Financed in part with a grant from the Wisconsin Department of Natural Resources



WISCONSIN RAPIDS AREA SEWER SERVICE AREA PLAN

Policy Committee

James Schuerman, Chairman Mayor Mary Jo Carson, Vice-Chair
Chairman, Town of Seneca City of Wisconsin Rapids

Rick O’Keefe representing Jon Evenson Mark Bade
[...]
void of any prime or prime-if-drained agricultural soils. Those areas have sandy soils that
are conducive to higher density development that use private onsite waste treatment
systems, or POWTS. Organic and alluvial soils are present in lowland areas near the
Wisconsin River and its tributaries.

Prime agricultural lands are represented by those soils with the highest productivity
for conventional crops associated with central Wisconsin. These soils require the smallest
capital investments to obtain maximum vyields. Wood County does not have a current
farmland preservation plan to protect and preserve the county’s farmland, but will be
developing such a plan as part of the State’s Working Lands Initiative. A modern farmland
preservation plan will, among other things, help meet any challenges between farm and
non-farm land uses and improve consistency between local comprehensive plans. Wood
County does not have comprehensive zoning to use to preserve prime agricultural lands.
The only protection currently offered to prime agricultural lands is through local zoning
provisions. Each town in the planning area has its own zoning ordinance, or is in the
process of developing one, and its own enforcement procedure. For example, in the Town
of Rudolph, one- and two-family residences are permitted in the agricultural district
provided they meet certain density provisions.

56



Wisconsin Rapids Area Sewer Service Area Plan Chapter 4
Environmentally Sensitive Areas (ESAS)

Prime Farmland
Water Quality Management Plan

— ~] l

SHERRYSicEL 60 GQUNTY UNERD

IEupes o

fA A 35“;_*:”: %5 W s .[UT éi/

-
Swendh Ao
NORDEECM A
==
3

wosmre | 4

TERNDT AD

o) ~ ek
T ‘-ﬁ AR : : =
E Jiicen Ly g ) ‘?& o i
Z : P - a4, : = n\ gl
i r B e
3 § € i a [ s = T
mad o M 20l 50 YN - PN = B  —
s - S 2l | i
o “\"rwu(. [ ‘. a® l S 1 e, o
s > aook— =1
: ; T |
§ oww 5 \;—‘ﬂ: 2 25 " <' Plle piv— oINS o
HEI f; 5 < ALlS el \ = =" s 35:.‘--

e

=

E
s

! == =
.-.—’—I—
3 s
s BB 2 WS E - 5 =l
| BN CE B A [ 9N
£ i = 1 I
54, e = ] _ b é
- - — <ozl s F
‘7:.3] 4 vester Vo —— ]

T,
‘ \b— -

| vp
L

BRI TR
En!

CHuBCH A

7
”H%L T 1{ ‘

Legend o
- All areas are prime farmland Wy —
I Faimiand of statewide importance
3

| Prime farmiand If drained
[ | Mot prime farmland o0 05 1 15

F
{

]

518

peLnE ARG
f——

\

Figure 24. Prime Farmland.

57




Wisconsin Rapids Area Sewer Service Area Plan Chapter 4
Environmentally Sensitive Areas (ESAS)

In Sigel, the other town with the greatest amount of prime agriculture lands in the
planning area, low density development standards are provided for in the town zoning
ordinance to allow some residential uses to occur in the “agricultural district”. If a minimum
separation between residences is met, new homes are allowed to develop. Again, this
opens up the option to convert prime agricultural soils to non-agricultural uses.

Seneca also has some prime and prime-if-drained soils. The Seneca zoning
ordinance treats one- and two-family dwellings the same as Rudolph and Sigel. That is,
one- and two-family dwellings are allowed as a permitted use in the agricultural districts.

Each of these three towns allow the conversion of the prime agricultural land to
other uses provided certain conditions are met, specifically density standards and State
POWTS regulations. The conversion of prime agricultural soils from agriculture to other
uses results in increased investment of capital to produce an equal amount of agricultural
product on lower class soils. Each of the three towns has plan commissions or zoning
boards that consider the changing agricultural needs and the changes within their
communities that have been brought on by the sagging economy (i.e., the loss of small
farms) when determining the future land uses and zoning districts in their communities.

Composite Environmentally Sensitive Areas

The environmentally sensitive areas that have been discussed in this chapter are
shown on a composite map in Figure 25. Because of the small scale of the map, field
survey work would be required to determine exact locations of wetlands, navigable waters,
floodplains, and other ESAs. DNR staff will assist in determining navigability of streams
and the U.S. Army Corps of Engineers will conduct wetland surveys. The Wood County
Planning & Zoning Office is available for floodplain information and to provide guidance
regarding obtaining LOMRs and LOMASs.

If questions or controversy arise regarding an ESA delineation on a specific site,
the DNR water resource specialist will be requested to participate in field work with the
other agencies listed. Findings and conclusions of site inspections and field surveys take
precedence over maps in this planning document. Maps that appear in this report have
been prepared using the best available data at the time of preparation.

Many of the ESAs are already protected under current federal, state and local laws
and ordinances. Floodplains are an example. Floodplains come under the strict
regulations of the Federal Emergency Management Agency. Wetlands are another
example. The Wisconsin DNR has officially mapped wetlands across the state. All
wetlands in Wisconsin are protected under state laws and administrative codes. It may be
appropriate for local communities to zone ESAs as conservancy or, where appropriate, for
low-density development. Some local zoning may already have done so. Intensive urban
development requiring public sewer should be precluded by local zoning ordinances in the
ESAs. Public sewering of existing intensive development may be required to protect the
ground and surface water of nearby environmentally sensitive areas, specifically nearby
wetlands and streams, but extension of public sewer for further development in these
areas should not be allowed. Development may occur in ESAs provided public sewer is
not involved and provided that the proposed development complies with state, federal and
local laws, ordinances and regulations.

58



Wisconsin Rapids Area Sewer Service Area Plan

Chapter 4

Environmentally Sensitive Areas (ESAS)

Water Quality Management Plan

Environmentally Sensitive Areas

| churcnay

o o,

THiRD A

[a]n]

PP

STONY RD

T
vl

Legend

Planning Area

- Environmentally Sensitive Areas

Figure 25. Environmentally Sensitive Areas.

59




Wisconsin Rapids Area Sewer Service Area Plan Chapter 4
Environmentally Sensitive Areas (ESAS)

Conclusion

This chapter has inventoried the natural resource and environmental constraints to
development and has examined the value of natural conditions to the study area as
opposed to altering those conditions for more intensive development. Some
environmentally sensitive areas, it has been pointed out, are protected from encroachment
through state and local legislation.

In general, public sewers within the service boundary are prohibited in all floodplain
areas and in those wetlands that are included within ESAs. Areas with groundwater and
bedrock near the surface, as well as the few areas with steep slopes, should be carefully
scrutinized before development plans are approved to ensure that such plans are
compatible with the public interest. The factors of concern that require review by potential
developers and local units of government include the increased costs of development and
maintenance that may be associated with housing, streets, and public sewer and water
systems in environmentally sensitive areas. Such costs arise when structures are
required to be flood proofed, and for higher cost repair and maintenance to damaged
structures, roads and infrastructure that is installed in unsuitable soil conditions.

A large portion of the service area is comprised of land which has limitations for
shallow excavations. Although the greatest development demands are projected to occur
outside such areas, there will be some development pressure in areas that have certain
limitations for shallow excavations. Except for such specific sites that are also classified
as wetlands or floodplains, those areas that have shallow excavation limitations will
require dewatering and some rock removal if public sewer is to be installed. There is
existing development in the shallow excavation limit areas that need municipal sewers
now or will during the planning period.

Finally, environmentally sensitive areas are or will be protected from development
in the service area through local zoning, sewer extension review procedures under state
codes, county ordinances and state laws. Encroachment of ESAs straddle the service
area boundary line will also be discouraged through local and county planning and zoning
programs. It's important to note that environmentally sensitive areas that are protected by
Ch. NR 121, Wisconsin Administrative Code are precluded from development.

60



Wisconsin Rapids Area Sewer Service Area Plan Chapter 5
Existing Facilities

CHAPTER 5. EXISTING FACILITIES

General

Within the planning area that was established at the outset of this report, there are two
municipal systems. The service areas of those systems, shown in Map 16, are restricted to the
incorporated limits of Wisconsin Rapids and Biron, with few exceptions as discussed below. The
balance of the area is dependent upon private on-site waste treatment systems, or POWTS
(commonly called “septic systems”). The following paragraphs provide detail regarding existing
treatment facilities in the 20-year sewer service boundary of the Wisconsin Rapids urban area.

City of Wisconsin Rapids®

Collection System

The City of Wisconsin Rapids sewage system includes a collection system that includes
four main lift stations and a wastewater treatment plant. Additional collection of wastewater is
provided to recreation vehicles and septic and holding tank wastes from haulers who pump out of
tanks that serve residential and some commercial structures and deposit that waste into concrete
holding tanks. From those holding tanks, the waste is gradually introduced into the waste stream
from the collection system.

The four main lift stations are located on Dewey Street, Pepper Avenue, Two Mile Avenue
and on the west side. The combined capacity of the three east side lift stations is 12.28 MGD.
They have a combined storage of 77,500 gallons available in wet wells, interceptor sewers and
manholes. Over 9,000 feet of force main discharge to these lift stations.

The West Side lift station has a design capacity of 4.32 MGD. It has approximately 22.500
gallons of storage in the wet well, interceptor and manholes. About 5,200 feet of 20-inch diameter
force main is discharged to the wastewater treatment plant.

The collection system was described in the 2007 facilities plan as “generally in good
condition.”

Treatment System

The Wisconsin Rapids Treatment Plant went into operation in 1969. The west side
treatment plant, which supplied primary treatment, was connected to the new plant in 1974 with a
river crossing across the Wisconsin River.

The treatment plant is designed for a population of 19,257 through the year 2030. The
plant is designed for an average annual flow of 3.54 MGD and a peak monthly flow of 5.27 MGD.
The designed peak hour flow is 12.10 MGD. The loading design of the plant is 17.826 pounds of
BOD per day.

Treatment at this plant includes mechanical screening, grit removal, primary clarification,
secondary treatment- activated sludge process, final clarification, ultraviolet disinfection, chemical

® The information presented in this section has been extracted from the “Facilities Plan for Wastewater Treatment
Plant Modifications” for the City of Wisconsin Rapids. That plan was completed by Foth Infrastructure &
Environment, LLC in 2007. Additional detail can be found in that report.

61



Wisconsin Rapids Area Sewer Service Area Plan Chapter 5
Existing Facilities

phosphorus removal system, backup polymer feed system, and backup chlorination system.
Sludge handling operations consist of gravity belt sludge thickener, anaerobic sludge digestion,
methane gas utilization, and liquid sludge storage and land-spreading. Gas that is generated by
the anaerobic decomposition process is burned. Treated effluent is discharged from the plant to
the Wisconsin River under a WPDES permit.

The Wisconsin Rapids treatment plant was built to comply with the Department of Natural
Resources minimum requirements of secondary treatment and chemical chlorination of all
municipal wastewaters. A detailed description of the treatment system and how it works can be
found in Section 2.7.2 (page 11) and Table 2-2 (page 14) of the June, 2007 facilities report.

In the 2007 facilities plan, the treatment plant facilities, including structures and equipment
were described as having been “well maintained and, in general, are in reasonably good
condition.” That plan noted that the facilities that were not rehabilitated in the 1993 modifications
are now past their design and useful productivity service life of 20 — 30 years. The 1993
modifications were completed to replace much of the original equipment and refurbish some
existing buildings.

In the years 2009-2011, a $28 million upgrade was done to the Wisconsin Rapids
treatment plant converting it to thermophilic phase anaerobic digestion (TPAD). This has
enabled the plant to produce class (a) or high quality sludge. The upgrade also included: new
bearingless turbo compressors for aeration housed in a new building, new SCADA system; new
primary scum and sludge pumps housed in a new building; a new moving bed bio-reactor
(MBBR) for higher capacity and efficiency of soluble waste treatment; a new UV light
disinfection system housed in a new structure, new mesophilic digester with gas holder cover; a
new solids process building and tankage that includes new rotary drum thickeners to thicken
sludge, new rotary fan presses to dewater sludge; and a new activated sludge tank and a 4 acre
sludge drying pad. There is also a bio/natural gas generator that generates supplemental

electricity and has its waste heat captured to heat the hot water loop that will heat the
digesters and the building.

Village of Biron

The Village of Biron had a primary treatment facility consisting of a primary settling tank
with chlorination and an anaerobic digester. Combined sanitary and storm sewers and aging,
deteriorating infrastructure throughout Biron allowed a high amount of clearwater infiltration, which
created several problems including overloading of the treatment plant, bypassing of raw sewage
around the plant and discharging of inadequately treated sewage into the Wisconsin River.
Because of these problems, the Wisconsin Department of Natural Resources ordered secondary
treatment facilities to be provided by the Village. Construction plans for a secondary treatment
plant were given State approval, but before necessary grants could be obtained, State and
Federal funding requirements were revised and the nonproliferation of discharge points policy
established.

Because of the changes in requirements and the poor physical condition of the Biron
sewage collection and treatment system, the Department of Natural Resources ordered a
feasibility plan to be prepared, which would analyze alternate treatment system configurations for
Biron, Wisconsin Rapids and Grand Rapids and recommend the configuration that calculated out
to be the most cost-effective. The result of that 1972 study was that the “cost-effective” system
was determined to be a regional system whereby wastes from Biron, Grand Rapids and
Wisconsin Rapids would be treated in Wisconsin Rapids treatment plant. It was recommended

62



Wisconsin Rapids Area Sewer Service Area Plan Chapter 5
Existing Facilities

that the City begin planning immediately for orderly expansion to accommodate the additional
daily load. That study also recommended the consideration of a metropolitan sewage
commission to review sewer extensions and rates. The physical plant has undergone expansion
and upgrading on several occasions since that plan was published, but a metropolitan sewage
commission was never created. Discussion of the treatment plant is presented in the previous
section of this chapter.

Village of Rudolph’

Wastewater in the Village of Rudolph is presently treated in a lagoon system that was
constructed in 1981. The Village system consists of two aerated lagoons operated in series for
treating domestic wastewater generated in the Village. New effluent ammonia limits were enacted
in 2005, limits that the existing treatment facility could not meet. A follow-up facilities plan
concluded that it is not feasible to upgrade the existing lagoons for inclusion in a new treatment
system for the Village. Options were studied for possible upgrades to the system, but it was
determined that regionalization with the Wisconsin Rapids treatment system was the best
alternative for treatment and disposal from both an environmental and cost perspective.

Improvements to the Village of Rudolph wastewater facilities are being assisted with
funding from the USDA Rural Development program. Rudolph and Wisconsin Rapids have an
intergovernmental agreement for the transmission and treatment of the Village's sewer effluent.
The improvements will include the construction of a new wastewater pump station at the Village’'s
current treatment facilities site, and approximately five miles of sanitary force main along the right-
of-way of State Highway 34 between the Village and the City of Wisconsin Rapids. Sewer flows
will discharge into the existing Wisconsin Rapids sewer infrastructure for transport and treatment
at the Wisconsin Rapids treatment plant.

Mechanical equipment will be removed from the existing mechanical building at the
Rudolph site. The lagoons will eventually be converted to wetlands. Rudolph will retain
ownership of the site on which the existing treatment facilities are located.

Construction of the sewer lines from Rudolph to Wisconsin Rapids is planned to begin in
the fall of 2011, with completion early in 2012. The improvements will be online early in 2012.

Village of Port Edwards?®

The current wastewater treatment in the Village of Port Edwards was designed in 2003
with construction completed in 2006. The oxidation ditch plant is the third plant that has served
Port Edwards and replaced a trickling filter plant built in 1969 operating through 2005.

The wastewater plant is designed to service a population of up to 2,168 as well as
commercial and industrial loadings in Port Edwards. Average and design loadings are as
follows:

" Material in this section was provided by MSA Professional Services, August 2010.
& Material in this section was provided by the Port Edwards Village Administrator/Engineer, August, 2010.

63



Wisconsin Rapids Area Sewer Service Area Plan

Chapter 5
Existing Facilities

2010 data Design Capacity Reserve Capacity
Average Daily Flow .293 .538 .245
(mgd)
BOD (lbs/day) 190 440 250
TSS (Ibs/day) 11.4 416 404

Physical features include a headworks building, oxidation ditches, final clarifiers, control
building, digester, sludge storage tank, effluent flume, and two storage buildings.

Treatment includes screening and grit removal at the headworks building, aeration in the
oxidation ditches, final settling in the clarifiers, return activated sludge, sludge management, and
overall system control in the control building, sludge consolidation in the digester and sludge
storage tanks, and ultra-violet disinfection at the effluent flume.

Treated wastewater is discharged to the Wisconsin River and processed sludge is used
as soil conditioning.

In 2011, the Port Edwards wastewater treatment plant has reserve capacity for residential,
commercial, and industrial development while maintaining a competitive rate structure.

Unincorporated Towns

There are all or portions of seven unincorporated towns in the planning area: Grand
Rapids, Rudolph, Saratoga, Seneca, Sigel, Grant, and Plover. With very few exceptions, the only
sewage disposal systems are private, on-site systems, primarily conventional septic systems.